2017_10 M-TB6090-HYO1A

i TOMET | ik 5% B &

The Engine Specialist
INSTALLATION MANUAL

EXPRENIE] ([
FY_OLIITS—Fv

TITANIUM MUFFLER KIT

B HYUNDAI GENESIS COUPE 200 TURBO
APPLICATION

i TB6090-HYO1A
PART NUMBER

B/X / INDEX

[PE BAE ] [P7 English ]

ZOLUIREGREEBEVCEF VRS, ETLILBYHES TEVET,
THERRIIC C OBBEE £ BHBDS AELCBENCEEL,

BEHIH TR T CHY HE BBFICAYICRE LT T,
BEABICEON TV ZEBEERSTFoTIREL,

SEBEA—H—ORTT ZEHEEBHFLBEIAYET, FBLEDETHENCLTL,
FEEERIC L U BHHE LTIRE. BHTREAEEVIRETOT,
BEHLHTTE LT,

BRFSRER CIY) (1F E S N B BARAB AL T EERASE L XL,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




=
ERRtBRE Teoms - mErmocuanCHEEC AW,

AMUIATA (1)
AMIIMTB (1)

=

RI5—N\UH—(1) vk M12(2)

Jums|

2500 vk
M8 (1)
M6(3)

Tyl M12(2)

HALUH—RUR (1)

HSUFINUR (2)

HALH—
INURES8— (1)

[EXPRENIE]

EXPREME R Tvh—(2) RILRRL—ZRR—ZF (1)

REVARILE (3)

ERICHERTTESE nvavcuTassscs.

H IV ¥ETIE—R HrVILVF W EREEEE Hm/\VFFRUIL
Wt 2—FU)b- 06.5mmEUJL H REE

Azxm

B COEURHBEEIIBRICEDLAFCEEICOVWTE EHEEDTT,
EROIEERFIBICOWTIEIREFEA —H—RITORRFEEEZE CHERCTETL,
ARGLIIEHEFRIEBR T, —F v MG EDORETIEVHEINGIICERLTLETL,
A LOEY [FIFIIRIEDESIBIE T, BREL STEEELIHTOTLETL,
BETHEELUANDFERITERPHLLETWL, ARURBXIT. TVIVVEBIETAENDDY E T,
A EORY T ICHEGRBROREDRICITIEE MV EEATFY ., BEBLEAZMZEWNT
L&V, ZESEBLC. TVIVEHIETAERENDSADY ET,
ABSEERY FFBEEICIE. BYIGTE, FEEEAFEHLTLETL,
SERICESHEWEITICOENY BT,

i

-
=

4

AHBORIMFFI IV IVELT, TFIV-ZA M VRTLDBTBICBATARETIT > TLREL,

EBROIEICK Y EROKIE « AXHHET ZEHEMD. % - AUEANELS LK
BNDH BT, REABRERRODENY FFIFFERICITOTILEL,




1. MEIFV—RAIITS—ODEMDHL

Z&CC?E&?%@H%%?E?TO%%@ﬁﬂtMEEEH\M?Eﬁgﬁg%%ﬁbf(ﬁivo

Ny T =L FABEFEERMINT,
IFV—RAMALIRIS—EBRYANT,
ER—IFV-RNNATERIANT,
BHREADIFYV—RA I TZ—NVH— (T/1\=) ZBWIUANT,
EHRE FHRO7O7/1\—FRY AT,

v A W N =

2. Y9V R Fa—Y—RbHFROMI

AEGRRINBOY VY FLT1—Y—%2FERATEILIcEY. BEEIRMBICGAET ST LHERET,

STANDARD QUIET MODE 1 QUIET MODE 2
N/ .2/
BEN BAER

ZOEFETTERAVELETEYT. ZOFETTERAVEREFET. BTBNIHBRETT,

VAN T

B 7V RICEH5H CHEW FFRB s FRHBVTWETH. MODE2DRETTHEATNBIESE.
B TRMIEAZSEICEMIZEL T, BRICY VY FLT1—Y—Z@ELTILEL,
%, MODE 1DRETIZZDEEHEATELTH, BMIZTSETCIVRRICTHERAVLEITET,

A

B ZONIZFTEbEWMES, BRODIGEICK Y ®E - BIERNEELSRIBhDBHYET,
B Ef. Y1LY—T—IVbIY FOER - RIBHDEI ZBEHBHYV LT,

-
=

N =
B FROBENREEICINTATES,
1. B4 LY —RERICTIIMDBASHEVWKS IV I RETRET 3,
2. TV FigEm& Y BENRDHNTWSEMERERT S, (BEEE15mm)
3. UV RLTFa—b—%BCELARMIBL V2—5I—F 259D, Q245F)

4, BEREEDE, REZVERIVEM6 - 75V IFy FM6TH U Y FL T2 —Y—%EET %,
ZOE, Fo9ICELRATFNTWSD, U2 FL 71— —MuBEHhELEE
(15mmiZE) |ZH5h . FERICHERT S, (REI—FVJUERBR)
®RA2VRIVIEM6, 75 TF v FM6fER,




NRBII—F VTR m— e —
S i

T—IVIY FigEHA SDEY MIFREME (BEEE15mm RlZHR)

|
-jli

!
|
4

I

il
il

YOYFLTa1—Y—
ZiR{SF

|
|

i
1
|

i
u

]i
E\
;

e
|
\
Nll

IIIii
!

e

FLT2—Y—DEmYMFREY 22—

cl:
G
\

g

YoV RLTFa—H—DOMERSRER @Y Rty 2—»57—IbI Y FiEbd S15mm)

e
it ‘a
| g
; \\\\\u\\\?\m{\\\\h\x\\\\

\

s i
L s, e

| Egmms
ﬁf\“\\\\\\\\\\\\

5 EVZ—FVINETR—F 2V TDEVZ—ICTRZEHIT S,

6. TNTVHELKS THNIEO6.5MMIZE (M6RIV FHABTAX) ICTRBIFINIZITS,
7. MILRIVERITRZVRIVEMG « 75> TFy M6ZEY FF. BIET S,

8. BE. YUV FLT1—HY—7uB%mRL. 35FMELRRICNGITINIETE S,

9. 2TONRBIFTMIETHE. T—IVIYV FELUHY I Y FLTa—H—D/NNURY E1T5,

10 I ERET 3.




3 TOMEIZIVF52T7S5—0DEb I}

(& FRIMRER & 5 A& AT & 4 (F L]
FRE RO EBERIEITRDE

YTY,

O[A1IN1TA @ ALY —N\VFR

QAL IN1TB HAL VY=Y RS N—

1LY — |75 IRV M8 [20.0~28.0N.m(2.0~2.9kgf-m)]
@|HRT v b W|75TFy FM8

®l7vvv M12 ®|RTS—N\H—

®[Fv F M12 [56.0~94.0N.m(5.7~9.6kgf-m)] YoV RLT7Ta—H—

DIRAFTIVT @ |/R2 2RIV~ M6

9SVTINVER [25.0N.m(2.6kgf-m)] 727JF v M6 [8.0~12.0N.m(0.8~1.2kgf-m)]

X i

(EEFIE]

BICE S ENBEDICIIBHTEPEBZRLLET 5. FBDRIV P AL—AR—ZA M ZZEHL TS

1. €Y2—IFV-RAMATODMEITS—INVH—ZRBDI TS —I\VH—IIKHT B,

2. XMYNATAERBOART Y b+ Fv EMI12- Dy vMR2EZhZhERL. RIEHT 3.
Z DB, UPSIDER—I B EIZ@E < &S5 ICERY 3155,

XIRART v b (EH®) - Fv FM12 (EK®)

c Ty vyMI12 (EH®) A,

3. AAVINATBICOS VTN FEEBL. EFINATORATI 57y HuBRIEHKFEICHE DL SIC,
AL VINA TAICELIAL, BRI S—/I\H—%RY i3,

BTNV R (EH®) A,

4. ALY —=ASSYICOS VTNV REBL, ATV VT 7y VRBREHNKFICED LS,

XAV INATBITELRAL,
XNBISVTNVF (EH®) &R,

A HALUY—ASSYDTL AT — I BETICRD & SIT LT EEL
5. HALYH—INY RITHA LY S —NRY RSN—ERMYM, H1 LYY —cBEd L& S

ABLGHS. TFV-RMNVAH—ICEY) T3,

XEABYA LY =NV E 51— (ER® - ©) A,
6. BEDI V7 VAICEFRELEH S, AL SIRICAEDZITE D,

@RELVY GRSy FMI2ES  (ERG) [56~94N - m(5.7~9.6kgf-m)]
@RV SSTYTNY KRS (ERE@)  [25N - m(2.6kgf-m)]
@by ERILFMSES (ER®) [20~28N-m (2.0~29k g f-m) ]

7. AAVINATA B, XA VINATB A LYY —ASSYDREIC AT VTR 31+ %,

XBATV VT (EH®@) &R,

A\ =
B EFEEEOI VTS
T SUADESHN
KEDEEIVT SV

AP, FHEDHGWEZHELT. FEDHZETOTTEL,
HWEEIE. MR - 22— TS5 —DOEIYMFRIV FBEHEN K IZE T TRESD.
Z’i—ﬁﬁﬁ Lfctg. FEHLTTEL,

BElEFEIC LY+

B 7S -ITHR G ENMIB LIRETHEAT S L. FPRITORRLZYET,

Bf&IE. BIBRIEZIT>TTFEL,
B EE - FRRTAICK

Y. EDBMRICAED R SETEEMD B

DEYT, BEITHLC,
5

BEHNRZETOTREL,




A\ zm

&ﬁa

B EEELEDT VTS VAR, FHEOEVWEEERLTHSAMHEITOTLIEETL,
TH. EREGEICKIVTSEI V7 5 ABELSNGEWNEEIE.
LRI XYV—R MINA TORY T RIV b 2 BEHEN S FREICHES.
AmDEEI VTSV AZHEERLER. FEHLTLIEELL,

B X7 5—ITHA G ELMIE LIRETRERAT 5 L. BNPEITD

FREFYET, BUFERIE. BTHIEZET>TIEEL,

B 5 - FRRRICEKY., BialicAENRAFRENHVET,
BEITIS LT, BANKZITOTIILEL,

8. WEIELT. YoV FLT7a—Y—0mYHIFEITES,
XABDY IV FLT 21— — (5R—IKH®)
REZVRIV EM6(5X—IRFG®) .
75vIF v kM6 SR—IKF©) fER
W kivY  [8~12N - m(0.8~1.2kgf-m)]

A

&=

=

B YUVFLT1—Y—ZRYMIEE BF - SEFETZITOEVTTEL,
IR DETREMD B Y E T,

B YOV FLT1—Y—DORER. IT75—PZORDLHBATIRETIT>OTTEL,

9. Ny FT—DIAFRiHxFZEWMI %,

4. MO FF DR

1. BEBICFHD VD, BEHERT 5.
2. IVIVEREL. 74 FU Y IH5#2500pmiZEE TEész LIF, EEFHGVLHHERT S,
Tl BERIRN G EDFEREITS.

3. TRAMEFTZGTV. BERHPEESZHLEVHLHEET 5.

8% &
= |1
B EHPTHHH S L EREDETS. AISRHIEE LKEDORR & K58, REERIKEEIC

ToTLIEEL,

HRRNDH 2D & HREOEBETPEHIARICEZPELEITREREGYBRTT,
ETPICREZRLCIGERESICREGEMICEILEL. BERET>TIREL,
ZOBTEEZITOHBEIE. TFY-A M VATLBTBICABATARETITOTLREL,
BROBEENELCTVRIHREIR. TVIVEBREHET. FMIEEITEEZEEL.
FERICETLIREL,

3= ==

JHE

B AREEELLE. ERARICK>TRI VY VFEICKERBILDHZI5EaDHYET,
BERIE. TVIVVEYTo VT EREREL, BEISLTENSDBEY T4 9 %172T
CfEEW,




KIT CONTENTS Check to ensure all the following items are included in this kit.

Main Pipe A (1)
Main Pipe B (1)

Muffler Hanger (1) Nut M12 (2)

Flange Nut
M8 (1)
M6(3)

Silencer Band (1)

Clamp Band (2)

0

Washer M12 (2)

Silencer
Band Rubber (1)

[EXPRENIE]

EXPREME Sticker (2)

Button Bolt (3)

@

Bolt Smooth Paste (1)

REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools B Torque Wrench B Official Servicing Manual B Hand Dirill
B Center Drill and ®6.5mm Drill Bit B Safety Gear

CAUTION

B This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle's
official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicles to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

WARNING

B Only install this product when the engine and all exhaust related components are cold.

B Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.




1. REMOVING THE STOCK EXHAUST

A This manual only provides the simple instructions. For more details please refer to the vehicles

official service manual.

1. Disconnect the cars negative terminal battery.

2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

4. Remove the exhaust muffler cover (rubber) from the car bodys left side.
5. Remove the lower floor bar.

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

B The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

B Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
B This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

B Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.

2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.
4

. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
% PARTS USED: Button Bolt M6, Flange Nut Mé.

8




MARKING THE ADDITIONAL Distance from the exhaust tip edge/end to the bolt hole
MRS (Std. 15mm. Actual measurement recommended).

BOLT HOLE LOCATIONS

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

e

\ \ |
A \ | \ \ i ‘a \
] i W VLA L] \\\\\\ﬁ\.\\-
\ \
“ﬁ“ sm‘:‘\ ': \'\ \'.\ \\\ \‘l‘\ '\.\\\\ WAL AR AL \
\ 3

W

LU
_‘-\\\_\\\\‘\‘\‘\‘ i

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10 Clean and/or remove any remaining debris.




3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Positioning and torque specs. of the included components]

Install the included components as shown below.

™
@®
o
@
(O[MAIN PIPE A © |SILENDER BAND
@[MAIN PIPEB SILENCER BAND RUBBER
(®|SILENCER @) |FLANGE BOLT M8 [20.0~28.0N.m(2.0~2.9kgf-m)]
@ |GASKET @ |FLANGE NUT M8
(®WASHER M12 @® |MUFFLER HUNGER
®|NUT M12 [56.0~94.0N.m(5.7~9.6kgf-m)] SOUND REDUCER
@|SPRING @ |BUTTON BOLT M6
CLAMP BAND [25.0N.m(2.6kgf-m)] FLNAGE NUT M6 [8.0~12.0N.m(0.8~1.2kgf-m)]

% Apply the Bolt smooth paste (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCESS]
1. Change the stock muffler hanger on the center exhaust pipe with the muffler hanger
that is supplied in the kit.  * Use the included gasket (®) & bolt M12 (®).

2. Fitthe main pipe A with the Gasket, M12 Nut and M12 Washer with a trial fitment
before securing it all. You now check that the UPSIDE mark is fitted facing upwards.
*Use the supplied Gasket (®) M12 Nut (®) M12 Washer (@).

3. Fit the clamp band to the Main Pipe B, then use the Spring Bands to secure
the Main Pipe A to B. Then fit the new Muffler Hanger rubber.
* Use the supplied Clamp Band (®).

4. Fit the Silencer ASSY with the Spring Hooks to Main Pipe B, check that
it fitted correctly.  * Use the supplied Clamp Band (®).

A The mufflers Tomei Logo is to be installed facing down to the ground.

5. Fit the Silencer Band Rubber to the Silencer Band, take care not to scratch
the Silencer when fitting the exhaust.
* Use the supplied Silencer Rubber (®)/ (9).

6. Take note of the clearance of each section when you are doing up the bolts.
Torque Settings  Fitting Nut M12 part (®) [56~94N * m(5.7~9.6kgf-m)]
Torque Settings Clamp band part (®) [25N + m(2.6kgf-m)]

Torque Settings  Fitting Bolt M8 part (@) [20~28N - m(2.0~2.9kgf-m)]

7. Use the springs to connect the Main Pipe A/B, Main Pipe B and Silencer ASSY.
*Use the supplied spring (@).

10



A CAUTION

B This installation manual contains important information regarding this product. For details regarding
the assembly/disassembly of stock components, please refer to the vehicle's official servicing manual.

B This product is intended for motorsport/competition use and should NOT be used on public roads.
B This product should be installed by a trained professional in a well-equipped workshop.
H Only install this product on the specified vehicles to avoid product and/or engine damage.

B Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

B Always use the appropriate tools and safety equipment when installing this product.

Failing to do so is extremely dangerous and may result in injury.

8. The sound reducer can also be installed if required.
3% Sound Reducer accessories (P10G9)
Button Bolt M6 (P10G®) / Flange Nut M6 (P10G9)
Tightening torque [8~12 N * m (0.8~1.2kgf-m)]

/N warninG

B Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.
B Only install/uninstall the SOUND REDUCER when the exhaust is cold.

9. Re-connect the negative battery terminal.

4. INSTALLATION VERIFICATION

1. Check again to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm. Check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
acadents reduced performance as well as damage to surrounding components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.

Ensure all exhaust related components have cooled before attempting any repairs.

B Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/\ caution

B Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

11




wroMmemIsm

13 Orchard Suite 107
Lake Forest, CA 92630 USA
TEL : +1-949-855-6577
FAX : +1-949-855-6525

http://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST

12




